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RADIO TEST REPORT
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RADIO -- TEST REPORT

Test Report No. : LCS200617016AEG001 Ll 91’ 2022
Date of issue
Test Model...........ccccoevenee. : KW1305, G4K1
EUT e . myFirst Fone R1s, S11
Applicant.........cccocevenenen, : OAXIS ASIAPTE LTD
AdAress.......ccoeeevieiieennenn, : 31 Woodlands Close #01-22 Singapore 737855
Telephone.........ccccoveveeee. o
FaXoiiiiieinieeee e o
Manufacturer.................... : OAXIS ASIAPTELTD
AdAress.......ccoeeevveieennnns : 31 Woodlands Close #01-22 Singapore 737855
Telephone.........cccccveveeee. o
FaXoiiiiieinieeee e o e~
EE
Factory.....cccocvvviiviivnnnnnn, : OAXIS ASIAPTE LTD
AdAress.......cccovveveevieninenn. : 31 Woodlands Close #01-22 Singapore 737855
Telephone........c..ccceveeeee. o 5
FaX. i, / =
Test Result Positive

The test report merely corresponds to the test sample. ] o
IIt t|)s not permitted to copy extracts of these test result without the written permission of the test
aboratory.
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Revision History

Revision Issue Date Revisions Revised By
000 January 26, 2022 Initial Issue Gavin Liang
001 July 01, 2022 See Remark Gavin Liang
Remark:

1. Declared by applicant, Model/Type reference of the product is modified from “KW1305M” to “KW1305”,
other information and results contained in this report are not changed, original test report become invalid.

2. Declared by applicant, require to re-sign the test report, “Date of issue” is replaced from “January 26, 2022 by
“July 01, 20227, other information and results contained in this report are not changed, original test report become

invalid.
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1. GENERAL INFORMATION

1.1. Product Description for Equipment Under Test (EUT)

EUT

Test Model
Power Supply
Hardware Version
Software Version
2G

Support Band

Release Version
GPRS Class

Uplink

Downlink

Type Of Modulation

Antenna Description

Power Class
3G

Support Band

Release Version

Uplink
Downlink
Type Of Modulation

Antenna Description

Power Class
LTE
Support Band

- XJGSM 900 (EU-Band)
" XIGSM 850 (U.S.-Band) [X]PCS 1900 (U.S.-Band)
- R99

: Class 12

. GSM 900: 880MHz ~ 915MHz
- DCS 1800: 1710MHz ~ 1785MHz
. GSM 900: 925MHz ~ 960MHz
" DCS 1800: 1805MHz ~ 1880MHz

: GMSK for GSM/GPRS;

© 1.2dBi (max.) For GSM 900;

. myFirst Fone R1s, S11

: KW1305, G4K1

: DC 3.7V by Rechargeable Li-Polymer Battery(580mAbh)
: HK839_MB_V1.0

: k11_V1.0.0

XIDCS 1800 (EU-Band)

Internal Antenna;
1.2dBi (max.) For GSM 850;

il

1.2dBi (max.) For DCS 1800;
1.2dBi (max.) For PCS 1900

: GSM 900: Level 5, DCS 1800: Level 0

[JWCDMA Band 11 (U.S.-Band)

[ ]WCDMA Band V (U.S.-Band)

: [ ]JWCDMA Band IV (U.S.-Band)

X]WCDMA Band | (EU-Band)
X]WCDMA Band VIl (EU-Band)

- R8

~ WCDMA Band I: 1920MHz ~ 1980MHz

" WCDMA Band VIII: 880MHz~915MHz

~ WCDMA Band I: 2110MHz ~ 2170MHz

" WCDMA Band VIII: 925MHz~960MHz

: WCDMA: BPSK; HSDPA/HSUPA: BPSK

Internal Antenna;

. 1.2dBi (max.) For WCDMA Band I;

1.2dBi (max.) For WCDMA Band VIII

. Level 3

: XIE-UTRA Band 1(EU-Band)

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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XE-UTRA Band 3(EU-Band)
XE-UTRA Band 7(EU-Band)
XE-UTRA Band 8(EU-Band)
DE-UTRA Band 20(EU-Band)
LTE Release Version : R9
Uplink: E-UTRA Band 1: 1920MHz ~ 1980MHz
E-UTRA Band 3: 1710MHz~1785MHz
E-UTRA Band 7: 2500MHz ~ 2570MHz
E-UTRA Band 8: 880MHz~815MHz
~ E-UTRA Band 20: 832MHz ~ 862MHz
" Downlink: E-UTRA Band 1: 2110MHz ~ 2170MHz
E-UTRA Band 3: 1805MHz~1880MHz
E-UTRA Band 7: 2620MHz ~ 2690MHz
E-UTRA Band 8: 925MHz~960MHz
E-UTRA Band 20: 791MHz ~ 821MHz
Type Of Modulation  : QPSK/16QAM
Internal Antenna;
1.2dBi (max.) For E-UTRA Band 1;
~1.2dBi (max.) For E-UTRA Band 3;
" 1.2dBi (max.) For E-UTRA Band 7;
0.7dBi (max.) For E-UTRA Band 8;
1.2dBi (max.) For E-UTRA Band 20;

FDD Band

Antenna Description

Power Class : Class 3
Bluetooth :
Frequency Range : 2402MHz ~ 2480MHz

_ 79 channels for Bluetooth V4.1(BDR/EDR)

" 40 channels for Bluetooth V4.1(BT LE)

~ 1MHz for Bluetooth V4.1(BDR/EDR)

" 2MHz for Bluetooth V4.1(BT LE)

- GFSK, n/4-DQPSK, 8-DPSK for Bluetooth V4.1(BDR/EDR)
" GFSK for Bluetooth V4.1(BT LE)

Bluetooth Version - V4.l

Antenna Description  : Internal Antenna, 1.97dBi(Max.)
WIFI(2.4G Band) ;

Frequency Range : 2412MHz ~ 2472MHz

Channel Spacing : BMHz
13 Channel for 20MHz bandwidth(2412~2472MHz)
" 9 channels for 40MHz bandwidth(2422~2462MHz)

Channel Number
Channel Spacing

Modulation Type

Channel Number

Modulation Type : 802.11b: DSSS; 802.11g/n: OFDM
Antenna Description  : Internal Antenna, 1.2dBi(Max.)
GPS Receiver ;

Receive Frequency . 1575.42MHz

Channel Number o1

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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Antenna Description  : Internal Antenna, 0dBi(Max.)

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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1.2. Support Equipment List

Manufacturer Description Model Serial Number Certificate

OPPO Adapter OP52KAUH --- CE

Note: The adapter are only used test, not shipped

1.3. External 1/0
I/0O Port Description Quantity Cable

1.4. Objective

Standard . .
R E— Standard Title Standard Version

IMT cellular networks; Harmonised Standard
) covering the essential requirements of article 3.2 of )
ETSI EN 301 908-1 the Directive 2014/53/EU; Part 1: Introduction and V11.1.1 (2016-07)
common requirements

IMT cellular networks; Harmonised Standard
) covering the essential requirements of article 3.2 of )
ETSIEN301908-2 | bie tive 2014/53/EU; Part 2: CDMA Direct Spread | V11:1:2 (2017-08)
(UTRA FDD) User Equipment (UE)
The objective is to determine compliance with ETSI EN 301 908-1 V13.1.1 (2019-11) & ETSI EN 301
908-2 V11.1.2 (2017-08).

1.5. Test Conditions

Conditions Temperature Voltage
Normal 21-25C DC 3.7V

Low extreme Temperature/Low 0

extreme Voltage (TL/VL); -20°C DC 3.3V
Low extreme Temperature/High o

extreme Voltage (TL/VH); -20°C DC4.2v
High extreme Temperature/Low ;

extreme Voltage (TH/VL); *45C DC 3.3V
High extreme Temperature/High 0

extreme Voltage (TH/VH). +45C DC 4.2V
Notel: For all conditions, the humidity range is:40-75%, the pressure range is
86-106kPa.The High Voltage DC 4.2V and Low Voltage DC 3.3V was declared by
manufacturer

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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1.6. Description Of Test Mode

1. WCDMA Band |

1). Low Channel Operation(9612Channel)
2). Middle Channel Operation(9750Channel)
3). High Channel Operation(9888Channel)

2. WCDMA Band VIII

1). Low Channel Operation(2713Channel)
2). Middle Channel Operation(2788Channel)
3). High Channel Operation(2862Channel)

Note: The EUT has two SIM card slots(SIM1 and SIM2). The result for GSM/WCDMA/LTE card

slot(SIM1) is the worst case which was only recorded.

1.7. Measurement Uncertainty (95% confidence levels, k=2)

Test Item Uncertainty
Radio Frequency 0.9x10™*

Total RF Power, Conducted 1.0dB
RF Power Density, Conducted 1.8dB
Spurious Emissions, Conducted 1.8dB
All Emissions, Radiated 3.1dB
Temperature 0.5

Humidity 1%

DC And Low Frequency Voltages 1%

1.8. Description of Test Facility

FCC Registration Number is 254912.

Industry Canada Registration Number is 9642A.
EMSD Registration Number is ARCB0108.

UL Registration Number is 100571-492.

TUV SUD Registration Number is SCN1081.

TUV RH Registration Number is UA 50296516-001.
NVLAP Accreditation Code is 600167-0.

FCC Designation Number is CN5024.

CAB identifier: CNOO71.

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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2. SYSTEM TEST CONFIGURATION

2.1. Justification
N/A

2.2. EUT Exercise Software
N/A

2.3. Special Accessories

The special accessories were supplied by Shenzhen LCS Compliance Testing Laboratory Ltd.

2.4. Block Diagram/Schematics

Please refer to the related document.

2.5. Equipment Modifications

Shenzhen LCS Compliance Testing Laboratory Ltd. has not done any modification on the EUT.

2.6. Test Setup

Please refer to the test setup photo.

N oA

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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3. SUMMARY OF TEST RESULTS

L e

Test Engineer . |Li Huan
Temperature/ Humidity: . [23.6°C/ 54.1%
glgfjgeerl‘\fg WCDMA Band VIII | WCDMA Band |
' Description of Test Items
(ETSI EN
301 908-2) Result Result
Transmitter maximum output power
Normal Pass Pass
TL/VL Pass Pass
TL/VH Pass Pass
TH/VL Pass Pass
422 TH/VH Pass Pass
Transmitter maximum output power for HSDPA & HSUPA
Normal Pass Pass
TL/VL Pass Pass
TL/VH Pass Pass
TH/VL Pass Pass
TH/VH Pass Pass
Transmitter spectrum emission mask
423 Normal | Pass | Pass
Transmitter spectrum emission mask for HSDPA & HSUPA
Normal | Pass | Pass
Transmitter spurious emissions
Normal | Pass | Pass
424
Transmitter spurious emission for HSDPA & HSUPA
Normal | Pass | Pass
Transmitter minimum output power
Normal Pass Pass
425 TL/VL Pass Pass
TL/VH Pass Pass
TH/VL Pass Pass
TH/VH Pass Pass
Receiver Adjacent Channel Selectivity (ACS)
4126 NT / NV | Pass | Pass
Receiver Adjacent Channel Selectivity for HSDPA & HSUPA
NT / NV | Pass | Pass
427 Receiver blocking characteristics
B Normal | Pass ] Pass
428 Receiver spurious response

Normal | Pass ] Pass

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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Receiver intermodulation characteristics

4.2.9
Normal | Pass | Pass
4210 Receiver spurious emissions
Normal | Pass | Pass
4211 Out-of-synchronization handling of output power
- Normal | Pass | Pass
Transmitter Adjacent Channel Leakage power Ratio (ACLR)
Normal Pass Pass
TL/VL Pass Pass
TL/VH Pass Pass
TH/VL Pass Pass
4.2.12 TH/VH Pass Pass
Transmitter Adjacent Channel Leakage power Ratio (ACLR) for HSDPA & HSUPA
Normal Pass Pass
TL/VL Pass Pass
TL/VH Pass Pass
TH/VL Pass Pass
TH/VH Pass Pass
Receiver Reference Sensitivity level
Normal Pass Pass
TL/VL Pass Pass
TL/VH Pass Pass
TH/VL Pass Pass
4213 TH/VH Pass Pass
o Receiver Reference Sensitivity level for HSDPA & HSUPA
Normal Pass Pass
TL/VL Pass Pass
TL/VH Pass Pass
TH/VL Pass Pass
TH/VH Pass Pass
Reference WCDMA Band VIII WCDMA Band |
Clause No. o
Description of Test Items
(ETSIEN Result Result
301 908-1)
4922 Radiated emissions (UE)
Normal | Pass | Pass
424 Control and monitoring functions (UE)
B Normal | Pass | Pass
***Note:

Result: Describes test result of Test Case.

Pass: Test Case passed on specified conformance test platform.
Normal(TN/VN): Normal temperature — 25°C; Normal voltage. — DC 3.7V
TH: High extreme Temperature — +45°C

VH: High extreme Voltage — DC 4.2V

TL: Low extreme Temperature — -20°C

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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VL: Low extreme Voltage — DC 3.3V
N/A: Not applicable.
—: Not test.

4. LIST OF MEASURING EQUIPMENT

Item Equipment Manufacturer Model No. Serial No. Cal Date Due Date
1 LTE Test Software Tonscend JS1120-1 N/A N/A N/A
2 RF Control Unit Tonscend JS0806 158060009 2020-06-10 2021-06-09
3 MXA Signal Analyzer Agilent N9020A MY51250905 2019-11-14 2020-11-13
4 DC Power Supply Agilent E3642A N/A 2019-11-14 2020-11-13
5 MXG Vector Signal Generator Agilent N5182A MY47071151 2020-06-10 2021-06-09
6 PSG Analog Signal Generator Agilent E8257D MY4520521 2020-06-10 2021-06-09
7 Temperature & Humidity Chamber GUANGZHOU GDS-100 70932 2019-10-09 2020-10-08
P Y GOGNWEN
8 EMI Test Software EZ EZ-EMC / N/A N/A
9 3m Fully Anechoic Chamber MRDIANZI FAC-3M MRO009 2019-09-27 2020-09-26
10 Positioning Controller MF MF-7082 / 2020-06-11 2021-06-10
11 Active Loop Antenna SCHWARZBECK FMZB 1519B 00005 2019-07-25 2020-07-24
12 By-log Antenna SCHWARZBECK VULB9163 9163-470 2019-07-25 2020-07-24
13 Horn Antenna SCHWARZBECK BBHA 9120D 9120D-1925 2020-06-30 2021-06-29
14 Broadband Horn Antenna SCHWARZBECK BBHA 9170 791 2019-09-19 2020-09-18
15 Broadband Preamplifier SCHWARZBECK BBV 9719 9719-025 2019-09-19 2020-09-18
16 EMI Test Receiver R&S ESR7 101181 2020-06-11 2021-06-10
17 RS SPECTRUM ANALYZER R&S FSP40 100503 2019-11-14 2020-11-13
18 Broadband Preamplifier phx BP-01M18G P190501 2020-06-30 2021-06-29
19 RF Cable-R03m Jye Bao RG142 CB021 2020-06-11 2021-06-10
20 RF Cable-HIGH SUHNER SUCOFLEX 106 03CH03-HY 2020-06-11 2021-06-10
WIDEBAND RADIO
21 R&S CMW 500 103818 2020-06-10 2021-06-09
COMMUNICATION TESTER
22 RF Filter Micro-Tronics BRC50718 SIN-017 2020-06-10 2021-06-09
23 RF Filter Micro-Tronics BRC50719 S/N-011 2020-06-10 2021-06-09
24 RF Filter Micro-Tronics BRC50720 S/N-011 2020-06-10 2021-06-09
25 RF Filter Micro-Tronics BRC50721 S/N-013 2020-06-10 2021-06-09
26 RF Filter Micro-Tronics BRM50702 S/N-195 2020-06-10 2021-06-09
27 6dB Attenuator / 100W/6dB 1172040 2020-06-10 2021-06-09
28 3dB Attenuator / 2N-3dB / 2020-06-10 2021-06-09
29 RS SPECTRUM ANALYZER R&S FSP40 100503 2019-11-14 2020-11-13

Note: All equipment is calibrated through CHINA CEPREI LABORATORY and GUANGZHOU LISAI CALIBRATION AND TEST CO., LTD.
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5. PHOTOGRAPHS OF TEST SETUP

Please refer to separated files Appendix D for Photographs of Test Setup_RF.

6. PHOTOGRAPHS OF THE EUT

Please refer to separated files Appendix C for Photographs of The EUT.
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Annex A
Transmitter maximum output power

The worst test result of maximum output power for WCDMA Band |

Test Condition Measure Result Nominal
(d_Bm) : Output -
Temperature Voltage Crl]_ow | c':\ﬂ'ddlel Cr';“gh I Power Conclusion
(C) (Vdo) anne anne anne (dBm)
9612 9750 0888
DC 3.3V 22.28 22.28 22.23 Pass
-20 DC 3.7V 22.01 21.99 22.03 Pass
DC 4.2V 21.76 21.75 21.71 Pass
DC 3.3V 22.72 22.80 22.74 Pass
25 DC 3.7V 22.15 22.12 22.18 24 Pass
DC 4.2V 22.21 22.17 22.24 Pass
DC 3.3V 21.92 21.83 21.81 Pass
45 DC 3.7V 21.65 21.58 21.61 Pass
DC 4.2V 21.78 21.77 21.83 Pass
The worst test result of maximum output power for WCDMA Band | (HSUPA)
Test Condition Measure Result Nominal
(d_Bm) : Output ]
Temperature Voltage Crl]_ow | C':\f]'ddlel Cr';"gh I Power Conclusion T
(C) (Vdo) anne anne anne (dBm) "?q
9612 9750 0888
DC 3.3V 22.32 22.29 22.20 Pass
-20 DC 3.7V 22.09 22.05 22.01 Pass
DC 4.2V 21.78 21.77 21.79 Pass
DC 3.3V 22.59 22.62 22.67 Pass )
25 DC 3.7V 22.13 22.04 22.01 24 Pass =
DC 4.2V 22.31 22.32 22.38 Pass
DC 3.3V 21.92 21.91 21.94 Pass
45 DC 3.7V 21.62 21.56 21.53 Pass
DC 4.2V 21.82 21.78 21.69 Pass
The worst test result of maximum output power for WCDMA Band | (HSDPA)
Test Condition Measure Result Nominal
(d.Bm) : Output .
Temperature Voltage Crlf;%lgm el m?ndr:gl ChHa{gE of Power Conclusion
(©) (\Vdc) (dBm)
9612 9750 0888
DC 3.3V 22.27 22.35 22.42 Pass
-20 DC 3.7V 22.03 21.99 21.97 Pass
DC 4.2V 21.79 21.71 21.75 Pass
DC 3.3V 22.67 22.66 22.66 Pass
25 DC 3.7V 22.19 22.24 22.24 24 Pass
DC 4.2V 22.21 22.11 22.20 Pass
DC 3.3V 21.87 21.84 21.83 Pass
45 DC 3.7V 21.57 21.62 21.66 Pass
DC 4.2V 21.81 21.80 21.81 Pass

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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@ Shenzhen LCS Compliance Testing Laboratory Ltd.

The worst test result of maximum output power for WCDMA Band VIII

Test Condition Meas(grBemFiesult Nominal
: : Output -
Tempgrature Voltage Crlfsrmel Cli\flgjndrlgl Crlja:rglﬂel Power Conelusion
() (Vdc) 2713 2788 2862 (dBm)
DC 3.3V 22.31 22.34 22.32 Pass
-20 DC 3.7V 22.04 22.05 22.12 Pass
DC 4.2V 21.68 21.69 21.74 Pass
DC 3.3V 22.70 22.73 22.76 Pass
25 DC 3.7V 22.24 22.21 22.25 24 Pass
DC 4.2V 22.22 22.18 22.12 Pass
DC 3.3V 21.92 21.96 21.99 Pass
45 DC 3.7V 21.71 21.78 21.78 Pass
DC 4.2V 21.80 21.75 21.80 Pass

The worst test result of maximum output power for WCDMA Band VIII (HSUPA)

Test Condition Meas(gE;emR;esult Nominal
: : Output .
(C) (vdc) 2713 2788 2862 (dBm)
DC 3.3V 22.37 22.37 22.37 Pass
20 DC 3.7V 22.04 22.02 22.01 Pass
DC 4.2V 71.76 71.67 71.63 Pass
DC 33V 22.64 768 29.67 Pass
25 DC 3.7V 29.20 7218 29.23 24 Pass
DC 4.2V 22.21 2227 22.20 Pass
DC 33V 21.94 71.88 51.03 Pass
45 DC 37V 71.60 7167 51.68 Pass
DC 4.2V 71.83 71.89 71.86 Pass

The worst test result of maximum output power for WCDMA Band VI1II (HSDPA)

Test Condition Meas(ggzml'w;esult Nominal
. : Output :
(C) (vdc) 2713 2788 2862 (dBm)
DC 3.3V 22.31 22.31 22.22 Pass
20 DC 3.7V 22.01 22.00 22.06 Pass
DC 4.2V 21.79 71.76 7181 Pass
DC 33V 22.73 27.69 22.70 Pass
25 DC 3.7V 22.19 22.23 22.19 24 Pass
DC 4.2V 22.28 22.29 22.34 Pass
DC 33V 71.06 22.04 22.03 Pass
45 DC 37V 71.68 71.65 7161 Pass
DC 4.2V 2177 71.79 2171 Pass

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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Shenzhen LCS Compliance Testing Laboratory Ltd. Report No.: LCS200617016AEG001

Transmitter spurious emissions
(Note: Only Record The Worst Test Result.)

The Worst Test Result of Spurious Emissions for Band | (Middle Channel, Traffic)

Frequency Frequency
Auto Tune! Auto Tune!
Mkr1 10.551 kHz Mkr1 150 kHz
Ref Offset8.46 dB Ref Offset8.46 dB
[ogeren Ref 20,00 dBrm -83.093 dBm (o geraiv Ref 20,00 dBrm -88.099 dBm
CenterFreq Center Freq
a0 79,500 kHz 200 16.075000 MHz
36,00 e 30,00 e
-400
StartFreq| StartFreq|
an } | 9.000 kHz| < ] | 150.000 kHz
an Stop Freq o StopFreq|
150,000 kHz 30.000000 MHz
0 Rl
@0 "! CF Step 200 CF Step
14.100 kHz| 1 2585000 MHz
]\1! i lauto Man lauto Man
0 UI'\'\.A\% canfe
WWM“-%V Wi 'y\ﬁw AR Freqoneet L T e NS | Freaofmset
iy A " ), vl 0 Hz| L S T G & L B UL s st L 0Hz|
‘ ot Rt
Start 9.00 kHz Stop 150.00 kHz Start 150 kHz Stop 30.00 MHz
#Res BW 1.0 kHz #VBW 3.0 kHz* Sweep 174.0 ms (1001 pts) #Res BW 10 kHz #VBW 30 kHz" Sweep 368.3 ms (1001 pts)
usc sTaTus| 4, DC Coupled s s 4 DC Coupled

9KHz~150KHz 150KHz~30MHz

Agilent Spectrum Analyzer - Swept Sh
RL

Agilent Spectrum Analyzer - Swept Sh
RL 3

Frequency Frequency
Auto Tune! Auto Tune!
Mkr1 875.84 MHz Mkr1 1.890 6 GHz
Ref Offset8.47 dB Ref Offset9.26 dB
[ggeien _Ref -20.00 dBm -91.091 dBm [ggeidv _Ref -20.00 dBm -81.702 dBm
CenterFreq Center Freq
@0 515.000000 MHz 20 e | IEE
30,00 e
-400
StartFreq| StartFreq|
0 | | 30.000000 MHz o | | 1.000000000 GHz|
@ Stop Freq| <o StopFreq|
B 1,000000000 GHz| s 1837500000 GHz|
CF Step| 0 'y CF Step|
£7.000000 MHz| AN AN IS S — ———+—"—| ©3.750000 MHz|
.1 lauto Man| lauto Man
I m - m v 200
Freq Offset; 0 Freq Offset;
0 Hzl 0 Hzl
1 110
Start 30.0 MHz Stop 1.0000 GHz Start 1.0000 GHz Stop 1.9375 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 119.7 ms (1001 pts) #Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 5.000 s (1001 pts)
uss samus: uss samus:

30MHz~1GHz 1GHz~1.9375GHz

Agilent Spectrum Analyzer - Swept Sh
RL

Agilent Spectrum Analyzer - Swept Sh
RL 3

Avg Type: RMS Frequency e Ava Type: RMS Frequency
Trig: Free Run AvglHeld: 1610 PO Tt Trig: Free Run AvglHeld:>10/10
#ten: 0 4B WFGaindiigh — AAten: 0 dB
Auto Tune! Auto Tune!
Mkr1 2.663 GHz Mkr1 812.03 MHz
Ref Offset9.97 dB Ref Offset8.79 dB
[ggeien _Ref -20.00 dBm -78.101 dBm [ggeiav__Ref -20.00 dBm -71.203 dBm
CenterFreq Center Freq
300 e
7 GHz| oo B06.000000 MHz|
-400
StartFreq| StartFreq|
a0 | | 1862500000 GHz, 0 | | 761.000000 MHz
o i 5090080
Stop Freq| <o StopFreq|
N 12750000000 GHz| 1 821.000000 MHz|
§ 1 e ket m " Kokt " N
.,‘ = CF Step 200 CF Step
e fr———T"= 1 GHz] 3.000000 MHz
laute. Man lawte. Man
0 200
Freq Offset; 0 Freq Offset;
0 Hzl 0 Hzl
1 110
Start 1.963 GHz Stop 12.750 GHz Start 791.00 MHz Stop 821.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 5.000 s (1001 pts) #Res BW 4 MHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts)
usc sTaTus: usc sTaTus:

1.9630GHz~12.75GHz 791MHz~821MHz

This report shall not be reproduced except in full, without the written approval of Shenzhen LCS Compliance Testing Laboratory Ltd.
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Shenzhen LCS Compliance Testing Laboratory Ltd. Report No.: LCS200617016AEG001

The Worst Test Result of Spurious Emissions for Band | (Middle Channel, Traffic)

Agilent Spectrum Analyzer - Swept Sh
RL 3 0 3

Agilent Spectrum Analyzer - Swept Sh
R o . - =

00 A e T ALIGHAUTO | 07:1305 P4 un 28,2020 Frequency R |50 A EHEE T 07,13 11 P un 28,2020 Fraquency
Avg Type: RMS A2 3456 Avg Type: RMS A2 3456
923.000000 M",‘,fo: Wite o0 Trig: Free Run AvaHalda 10r10 v 930.000000 MHfo: Wite o0 Trig: Free Run AvaHalda 10r10 v
WFGain:High  #Atten:0 dB CET| A AR A Tt =+ gaen: 0 4B TR AAAA A
Auto Tune! Auto Tune!
Mkr1 923.080 MHz Mkr1 928.00 MHz
Ref Offset9.28 dB Ref Offset9.28 dB
[ggeien _Ref -20.00 dBm -83.186 dBm [ggeiav__Ref -20.00 dBm -82.723 dBm
CenterFreq Center Freq
200 923.000000 MHz| 200 930,000000 MHz
-400
StartFreq| StartFreq|
0 | | 921.000000 MHz| o | | 925.000000 MHz|
5090080 i
Stop Freq| <o StopFreq|
B 925.000000 MHz| s e | 935,000000 MHz|
&' CF Step o '\ CF Step
Y 400,000 kHz MH‘MW*H'WMW i 1.000000 MHz
VoA ANl Pttt it auto Wan Lo S G Y Tty VAU RRT R UL | TP Man|
0 200
Freq Offset; 0 Freq Offset;
0 Hzl 0 Hzl
1 110
Start 921.000 MHz Stop 925.000 MHz Start 925.000 MHz Stop 935.000 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 1.000 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz* Sweep 1.267 ms (1001 pts)
isc sTatus isc sTatus

921MHz~925MHz 925MHz~935MHz

Agilent Spectrum Analyzer - Swept Sh
AL RF 0 3

Spectrum Analyzer - Swept SA

00 A e T UTO | 07:13: 6 PM A 28, 2020 Frequency kL 3 Frequency
Avg Type: RMS [ 23456
947.500000 MHPZNU: — Trig Free Run . oo g ‘1 enter Freq 1.842500000 G'!-Iz o g Free g
IFGain:High RAtten: 0 4B et A AR A A \FGain:High #htten: 0 4B etA AAAAR
Auto Tune| Auto Tune|
Mkr1 953.475 MHz Mkr1 1.871 900 GHz
Ref Offset9.17 dB Ref Offset 1004 dB.
[ deidiy__Ref -20.00 dBm -83.271 dBm [ dBidiy _Ref -20.00 dBm -82.166 dBm
og °g
CenterFreq Center Freq
00 47.500000 MHz| %0 1
400
StartFreq) Start Freq|
0 | | 935.000000 MHz| 00 | | 1,805000000 G
4
@ Stop Freq| <o
60.000000 MHz| 1 z
0 700 o
1 SEEL CF Step 0 1 cF
2500000 MHz 7500000
[t ety sh A Al i oA et b b b .‘I ot i [te Man . TP YT PR IO I'ul AP g el A BN A bbbl A abhi late o
Freq Offset; - Freq Offset;
0 Hz| 0 Hz|
1 110
Start 935.00 MHz ‘Stop 960.00 MHz Start 1.80500 GHz Stop 1.88000 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 3.133 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz* Sweep 9.267 ms (1001 pts)
usc sTaTus: usc sTaTus:

935MHz~960MHz 1.805GHz~1.880GHz

AL R sa i B INT 07.13:27 PM un 25, 2020 F AL 3 F
enter Freq 2.140000000 GHz wacefiazase| Frequency enter Freq 2.637500000 GH requency
PO Fast 50 Trig: Free Run T i "o s Feves
\FGain:Hligh ~  BAtten: 0 dB ceniA AAAAR G ferjA AARAR
Mkr1 2.146 60 GHz| ~ AutoTune Mkr1 2.659 655 GHz [~ AuteTune
Ref Offset 10.77 dB. Ref Offset 1057 dB.
{deidiy _Ref -20.00 dBm -67.633 dBm [ dBidiy _Ref -20.00 dBm -65.490 dBm
og °g
CenterFreq Center Freq
20 2140000000 GHz! 0 2!
400
StartFreq) Start Freq|
a0 | | 2.110000000 GHz 00 | | 2585000000 GHz
5009 . 5009
1 Stop Freq| e ’1 Stop Freq|
CF Step @0 CF Step
6.000000 MHz 10500000 MHz|
laute. Man lauto Man
i) 200
Freq Offset; - Freq Offset;
0 Hz| 0 Hz|
1 110
Start 2.11000 GHz Stop 2.17000 GHz Start 2.58500 GHz Stop 2.69000 GHz
#Res BW 4 MHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts) #Res BW 4 MHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts)
isc sTatus isc sTatus

2.110GHz~2.170GHz 2.585GHz~2.690GHz
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Shenzhen LCS Compliance Testing Laboratory Ltd.

Report No.: LCS200617016AEG001

The Worst Test Result of Spurious Emissions for Band VI1II (Middle Channel, Traffic)

Agilent Spectrum Analyzer - Swept Sh
RL 3 D

5 SENSE INT 07:22:17 PM un 28, 2020

Y. i
79.500 kHz

Swept SA
02 A oC

SENSEINT

07:22:23PM un 28, 2020
TRACE,

Avg T RMS mAE[ 23456 Frequency Avg T MS 23456 Frequency
T Wida Trig: Free Run AvaHalda 10r10 v FHG: Fast Trig: Free Run AvaHad: 110 b i
IFGain:Liw + AAtten: 0 4B CETAARAR A P TSt ) paen: 0 dB CET|A A a8 A A
Auto Tune! Auto Tune!
Mkr1 11.397 kHz Mkr1 150 kHz
Ref Offset8.46 dB Ref Offset8.46 dB
[ggeien _Ref -20.00 dBm -83.023 dBm [ggeiav__Ref -20.00 dBm -88.287 dBm
CenterFreq Center Freq
a0 79,500 kHz 200 16.075000 MHz
36,00 e 30,00 e
-400
StartFreq| StartFreq|
0 ] | 9.000 kHz| < 150.000 kHz
@ Stop Freq| <o StopFreq|
150,000 kHz 30.000000 MHz
0 Rl
Py CF Step 200 CF Step
% 14.100 kHz| 1 2585000 MHz
laute. Man lawte. Man
0 e 900
b
" Rty o Mo flasy . Freq Offset| o N FreqOffset
¥ WPVWVW‘WWM ’mLNMW WW'W 0Hz| ! WWWWFWWWW oA At 0Hz|
1 110
Start 9.00 kHz Stop 150.00 kHz Start 150 kHz Stop 30.00 MHz
#Res BW 1.0 kHz #VBW 3.0 kHz* Sweep 174.0 ms (1001 pts) #Res BW 10 kHz #VBW 30 kHz* Sweep 368.3 ms (1001 pts)
use sTamus] 1L DC Coupled usc s1aTUS| 1, DC Coupled

9KHz~150KHz

150KHz~30MHz

Agilent Spectrum Analyzer - Swept Sh
RL 3 T

R sa A SENEINT] LT | 07:22:28PM un 28, 2020 Frequency Fraquency
Avg Type: RMS [ 23456
457.550000 MHPiu, Fost Trig: Free Run AvalHalds 10110 b ‘1 b
e ot T poten, Py Py
Mkr1 360.1 MHz AutoTune MKr1 916.842 5 MHz AutoTune
Ref Offset 8.47 dB Ref Offset9.28 dB
[ deidiy_Ref -20.00 dBm -80.188 dBm [ dBidiy _Ref -20.00 dBm -83.831 dBm
°g °g
CenterFreq Center Freq
20 457550000 MHz| 0 955.050000 MHz|
36,03 o 36,03 o
400
StartFreq) Start Freq|
0 | | 30.000000 MHz 00 910.100000 MHz|
@ Stop Freq| <o StopFreq|
£885.100000 MHz| 1.000000000 GHz,
i) -00
CF Step @0 1 CF Step
85.510000 MHz| ? 8990000 MHz|
. ?1 . lAuto Man| - T A_.‘_.'_u:‘.'. bbby i Nl ..J, i IR WIM RPN lauto Man|
" ey Tt B NP W g e
Freq Offset; - Freq Offset;
0 Hz| 0 Hz|
1 110
Start 30,0 MHz Stop 885.1 MHz Start 910,10 MHz Stop 1.00000 GHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 105.5 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz* Sweep 11.13 ms (1001 pts)
isc sTatus isc sTatus
AL R sa 4 SENEEINT 107.23:31 PM un 28,2000
enter Freq 6.875000000 GHz mzfizzise| Frequency Frequency
PO Fast 50 Trig: Free Run T T
e Fos ™ Rhttan; 0 4B LeTh A AR A A LeTh A AR A A
Mkr1 2.410 GHz AutoTune Mkr1 794.30 MHz AutoTune
Ref Offset9.26 dB Ref Offset8.79 dB
[ deidiy _Ref -20.00 dBm -72.736 dBm [ dBidiy _Ref -20.00 dBm -71.790 dBm
og °g
CenterFreq Center Freq
300008 .
6! GHz B06.000000 MHz|
400
StartFreq) Start Freq|
0 | | 1000000000 GHz| 00 791.000000 MHz|
o . 5009
Stop Freq| e Stop Freq|
N 12750000000 GHz 8 £21.000000 MHz|
o 700
T St Moyl P " A Al
CF Step @0 CF Step
— Tt 1.175000000 GHz| 3.000000 MHz|
lauto Man lauto Man
o 200
Freq Offset; - Freq Offset;
0 Hz| 0 Hz|
1 110
Start 1.000 GHz Stop 12.750 GHz Start 791,00 MHz Stop 821.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 5.000 s (1001 pts) #Res BW 4 MHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts)
isc sTatus isc sTatus

1GHz~12.75GHz

791MHz~821MHz
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Shenzhen LCS Compliance Testing Laboratory Ltd.

Report No.: LCS200617016AEG001

The Worst Test Result of Spurious Emissions for Band VI1II (Middle Channel, Traffic)

Agilent Spectrum Analyzer - Swept Sh
RL 3 0 3

Agilent Spectrum Analyzer - Swept Sh
RL 3 0 3

R |50 A L Froqushey K500 A ENSEINT 07:24/03 M un 28,2020 Frequency
Avg Type: RMS Avg Type: RMS A2 3456
930.000000 MHz et Trig: Free Run AvaHalda 10r10 947.500000 MHz et Trig: Free Run AvaHalda 10r10 v
IFGain:High #Aten: 0 4B WFGain:High #hreen: 0 4B BT AARA A
Auto Tune! Auto Tune!
Mkr1 925.33 MHz Mkr1 963.100 MHz
Ref Offset9.28 dB Ref Offset9.17 dB
[ggeien _Ref -20.00 dBm -71.406 dBm [ggeiav__Ref -20.00 dBm -71.822 dBm
CenterFreq Center Freq
200 930.000000 MHz| 200 947.500000 MHz|
-400
StartFreq| StartFreq|
0 925.000000 MHz| o 935.000000 MHz|
5090080 - 5090080
Stop Freq| h StopFreq|
iy 935.000000 MHz| & 960.000000 MHz|
o " " — . - ot B ST o o ot ]
CF Step 200 CF Step
1.000000 MHz| 2500000 MHz
lauto Man lauto. Man|
0 200
Freq Offset; 0 Freq Offset;
0 Hzl 0 Hzl
1 110
Start 925.000 MHz Stop 935.000 MHz Start 935.00 MHz Stop 960.00 MHz
#Res BW 4 MHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts) #Res BW 4 MHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts)
usc sTaTus: usc sTaTus:
925MHz~935MHz 935MHz~960MHz
pectrum Anslyzer - Swept SA
RL 3 08 AC SENSEINT F E Fi
Avg Typ requency requency
enter Freq 1817500000 GHZ 1 c/vurun T e T N s T FraeRun AvalHolds 10/10 i
Weainiiigh ©  BAtten: 0 dB peT AdAAA Weainiiigh ©  BAtten: 0 dB peT AdAAA
Auto Tune| Auto Tune|
Mkr1 1.827 275 GHz Mkr1 1.874 50 GHz
Ref Offset 1004 dB. Ref Offset9.95 dB
[ deidiy__Ref -20.00 dBm -69.536 dBm [ dBidiy _Ref -20.00 dBm -69.914 dBm
og °g
CenterFreq Center Freq
00 1817500000 GHz| %0 1
400
StartFreq) Start Freq|
0 1805000000 GHz| 00 1830000000 GHz|
50098 00 50098
Stop Freq) Stop Freq|
’1 1830000000 GHz| " 1,880000000 GHz|
L Ty e 7 W T - P Ak o 710 S T e - s b
CF Step @0 CF Step
2500000 MHz 5.000000 MHz
lauto Man lauto Man
i) 200
Freq Offset; - Freq Offset;
0 Hz| 0 Hz|
1 110
Start 1.80500 GHz Stop 1.83000 GHz Start 1.83000 GHz Stop 1.88000 GHz
#Res BW 4 MHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts) #Res BW 4 MHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts)
usc sTaTus: usc sTaTus:
AL R sa A EHEE INT 107.24:30 P un 28,2020 Frequency AL G 3 Frequency
Avg Type: RMS W56
enter Freq 2.140000000 an; T Trg:FreRun Ao 10010 i | . enter Freq 2.612500000 an; T TrgF Ao 10010 i | .
WFGiainiiigh n:0 4B peT AdAAA WGainiiigh © BAtten peT AdAAA
Auto Tune| Auto Tune|
Mkr1 2.128 78 GHz Mkr1 2.638 735 GHz
Ref Offset 10.77 dB. Ref Offset 1057 dB.
{deidiy _Ref -20.00 dBm -68.111 dBm [ dBidiy _Ref -20.00 dBm -66.119 dBm
og °g
CenterFreq Center Freq
00 2:140000000 GHz %0 26
400
StartFreq) Start Freq|
0 2.110000000 GHz 00 2585000000 GHz
5090080 0 S0
1 Stop Freq| Stop Freq|
, B el x s " . 2170000000 GHz/ o L i e ¥ s v Mttt |
CF Step @0 CF Step
6.000000 MHz 5500000 MHz
lauto Man lauto Man
o 200
Freq Offset; - Freq Offset;
0 Hz| 0 Hz|
1 110
Start 2.11000 GHz Stop 2.17000 GHz Start 2.58500 GHz Stop 2.64000 GHz
#Res BW 4 MHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts) #Res BW 4 MHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts)
usc sTaTus: usc sTaTus:

2.110GHz~2.170GHz

2.585GHz~2.640GHz
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Shenzhen LCS Compliance Testing Laboratory Ltd. Report No.: LCS200617016AEG001

The Worst Test Result of Spurious Emissions for Band VI1II (Middle Channel, Traffic)
ey = P

AT e LA

Mkr1 2.657 76 GHz Auto Tune
iggeien Rer 130,00 dBm 65.579 dBm

CenterFreq

00 2665000000 GHz|

StartFreq|

0 | | 2640000000 GHz|

SRR, N o sz

CF Step.

5.000000 MHz|

lauto Man|

Freq Offset;

0 Hz|

!
Start 2.64000 GHz Stop 2.69000 GHz
#Res BW 4 MHz #VBW 8.0 MHz* Sweep 1.000 ms (1001 pts)
2.640GHz~2.690GHz

ek BT
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@ Shenzhen LCS Compliance Testing Laboratory Ltd. Report No.: LCS200617016AEG001

Transmitter spurious emissions

Radiated spurious emissions - MS allocated a channel(Worst Case)

WCDMA Band I: Middle Channel, Normal condition
Frequency Radiz_ited_ Spurious Emission Limit (dBm) Test Result
(MHz) Polarization Level(dBm)
54.02 Horizontal -78.20 -36.00
936.85 H -80.95 -36.00
3821.01 H -60.71 -30.00 Pass
5732.03 H -58.63 -30.00
7642.08 H -54.25 -30.00
WCDMA Band I: Middle Channel, Normal condition
F Radiated Spurious Emission
requency — P Limit (dBm) Test Result
(MHz) Polarization Level(dBm)
57.71 Vertical -77.96 -36.00
965.57 V -71.34 -36.00
3820.19 V -66.41 -30.00 Pass
5735.15 Vv -60.99 -30.00
7640.91 Vv -55.07 -30.00
WCDMA Band VIII: Middle Channel, Normal condition
F Radiated Spurious Emission
requency I - PUTIOUS EMISS Limit (dBm) Test Result
(MHz) Polarization Level(dBm)
50.35 Horizontal -71.38 -36.00
979.20 H -78.23 -36.00
1281.27 H -62.38 -30.00 Pass
2583.26 H -54.85 -30.00
3505.48 H -56.61 -30.00
WCDMA Band VIII: Middle Channel, Normal condition
F Radiated Spurious Emission
requency a .|a e. P Limit (dBm) Test Result
(MHz) Polarization Level(dBm)
56.78 Vertical -72.15 -36.00
991.63 V -72.01 -36.00
1280.23 Vv -67.92 -30.00 Pass
2584.94 V -59.18 -30.00
3502.29 V -52.57 -30.00
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@ Shenzhen LCS Compliance Testing Laboratory Ltd. Report No.: LCS200617016AEG001

Radiated spurious emissions - MS in Idle Mode(Worst Case)

WCDMA Band I: Middle Channel, Normal condition
Frequency Rad_late_d Spurious Emission Limit (dBm) Test Result
(MHz) Polarization Level(dBm)
53.51 Horizontal -73.67 -57.00
773.63 H -79.42 -57.00
1791.23 H -61.54 -47.00 Pass
2702.46 H -57.59 -47.00
3611.84 H -55.01 -47.00
WCDMA Band I: Middle Channel, Normal condition
Frequency Rad_late_d Spurious Emission Limit (dBm) Test Result
(MHz) Polarization Level(dBm)
56.77 Vertical -76.86 -57.00
990.22 V -78.70 -57.00
1795.58 V -64.78 -47.00 Pass
2704.82 V -59.03 -47.00
3610.60 \Y -52.34 -47.00
WCDMA Band VIII: Middle Channel, Normal condition
Frequency Rad.late.d Spurious Emission Limit (dBm) Test Result
(MHz) Polarization Level(dBm)
51.37 Horizontal -72.59 -57.00
851.48 H -80.27 -57.00
1699.55 H -60.32 -47.00 Pass
2679.11 H -57.31 -47.00
3241.03 H -55.58 -47.00
WCDMA Band VIII: Middle Channel, Normal condition
Frequency Rad.late.d Spurious Emission Limit (dBm) Test Result
(MH2z) Polarization Level(dBm)
57.90 Vertical -71.49 -57.00
877.37 V -75.13 -57.00
1700.22 V -67.17 -47.00 Pass
2679.79 V -51.92 -47.00
3240.49 V -52.48 -47.00
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